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SUMMARY OF TEST RESULT

Report
FCC Rule IC Rule Description Limit Result Remark
Section
3.1 15.247(a)(2) A8.2(a) 6dB Bandwidth > 0.5MHz Pass -
3.1 - Gen4.4.1 99% Bandwidth - - -
Power Output
3.2 15.247(b) A8.4 <30dBm Pass -
Measurement
3.3 15.247(d) A8.5 Frequency Band Edges < 20dBc Pass -
34 15.247(d) A8.5 Spurious Emission <20dBc Pass -
3.5 15.247(e) A8.2(b) Power Spectral Density <8dBm Pass -
Under limit
3.6 15.207 Gen7.2.2 AC Conducted Emission 15.207(a) Pass 14.0 dB at
0.198 MHz
Transmitter Radiated 15.209(a) & Under limit
3.7 15.247(d) A8.5 Pass 1.01 dB at
Emission 15.247(d) 2483.85 MHz
15.203 & i
3.8 15.247(b) A8.4 Antenna Requirement N/A Pass -
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1 General Description
1.1 Applicant

Motorola, Inc.

One Motorola Plaza, Holtsville, NY 11742-1300 USA

1.2 Manufacturer

Universal Scientific Industrial (Shanghai)

No. 1558, Zhang Dong Road, Zhangjiang Hi-Tech Park, Shanghai 201203, P.R. China

1.3 Feature of Equipment Under Test

Product Feature & Specification

Equipment Access Point, Radio Module 6
Brand Name Motorola

Model Name AP-6

FCCID UZ7AP6

Tx/Rx Frequency Range

802.11b/g/n : 2400 MHz ~ 2483.5 MHz
802.11a/n : 5725 MHz ~ 5850 MHz

Channel Spacing

802.11b/g : 5 MHz
802.11a : 20 MHz

Maximum Output Power to Antenna

<2400 MHz ~ 2483.5 MHz>
802.11b : 29.86 dBm (0.968 W)
802.11g : 29.97 dBm (0.993 W)
802.11n (BW 20MHz) : 29.98 dBm (0.995 W)
802.11n (BW 40MHz) : 29.96 dBm (0.991 W)
<5725 MHz ~ 5850 MHz>
802.11a: 29.85 dBm (0.966 W)
802.11n (BW 20MHz) : 29.90 dBm (0.977 W)
802.11n (BW 40MHz) : 29.96 dBm (0.991 W)

HW Version

DVT

SW Version

ART Rev 0.9 Build #16

Type of Modulation

802.11b : DSSS (BPSK / QPSK / CCK)
802.11a/g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

EUT Stage

Production Unit

Remark:

1. For other wireless features of this EUT, test report will be issued separately.

2. This test report recorded only product characteristics and test results of Digital Transmission

System (DTS).

3. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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<Antenna Information>

2.4GHz
Type Model Number _ Cable Cable | \ ot peak
Peak Gain Loss Loss . Note
(external) | (internal) Ean
ML-2452-APA2-01 7 0 13 5.7 Antenna 1
ML-2452-HPA5-036 2.9 0.8 1.3 0.8
ML-5299-APA1-01R N/A
e ML-5299-HPA1-01R N/A
ML-2499-HPAS3-01R 4.6 1.3 1.3 2
ML-2499-APA2-01R 2 0 1.3 0.7
ML-2452-APA2GA1-01 2 0 1.3 0.7
Panel ML-2452-PNA5-01R 4.50 0.31 1.3 2.89 Antenna 2
ML-2452-PTA3M3-036 4.92 0.92 1.3 2.7 Antenna 3
Patch ML-5299-PTA1-0R N/A
ML-2499-SD3-01R 4.8 1.3 1.3 2.2
PIFA_MCN MCN PIFA 2 0 0 Antenna 4
PIFA_NCAP NCAP PIFA 0 0 Antenna 5
5GHz
Type Model Number Peak Gain (I:_?)zlse CL?)lee Net P_eak Note
(external) | (internal) (EElin
ML-2452-APA2-01 7 0 15 5.5 Antenna 1
ML-2452-HPA5-036 4.9 1.1 15 2.3
ML-5299-APA1-01R 2 0 15 0.5
Dipole ML-5299-HPA1-01R 5 0.84 15 2.66
ML-2499-HPA3-01R N/A
ML-2499-APA2-01R N/A
ML-2452-APA2GA1-01 1 0 15 -0.5
Panel ML-2452-PNA5-01R 5.00 0.60 15 2.90 Antenna 2
ML-2452-PTA3M3-036 8.97 1.97 15 5.5 Antenna 3
Patch ML-5299-PTA1-0R 5 2 15 15
ML-2499-SD3-01R N/A
PIFA_MCN MCN PIFA 45 0 0 45 Antenna 4
PIFA_NCAP NCAP PIFA 6 0 0 6 Antenna 5
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1.4 Testing Site

Test Site

SPORTON INTERNATIONAL INC.

Test Site Location

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL: +886-3-3273456 / FAX: +886-3-3284978

Test Site No.

Sporton Site No.

FCCI/IC Registration No.

COO05-HY

03CHO7-HY

722060/4086B-1

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
FCC Part 15 Subpart C 8§15.247
FCC KDB Publication No. 558074 (Measurement Guidelines of DTS)

¢

¢

¢

¢

ANSI C63.4-2003

IC RSS-210 Issue 7

Remark:

1.

1.6 Ancillary Equipment List

All test items were verified and recorded according to the standards and without any deviation

during the test.

This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B

(DoC), recorded in a separate test report.

Item |Equipment Trade Name |Model Name [FCC ID Data Cable Power Cord

1. |WLAN AP D-Link DIR-628 KA2DIR628A2 |N/A Unshielded, 1.8 m
AC I/P:

2. |Notebook DELL Vostro 1510 |FCC DoC N/A Unshielded, .2 m
DC O/P:
Shielded, 1.8 m

3. |LCD Monitor Lenovo 6135-AB1 FCC DoC Shielded, 1.6 m |Unshielded, 1.8 m

4. [DC Power Supply |GW GPC-60300 |N/A N/A Unshielded, 1.8 m

5. |iPod Apple A1285 FCC DoC Shielded, 1.0 m [N/A

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number

1 7 0f 480

Report Issued Date : Jan. 24, 2011
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.
Frequency range investigated: conducted emission (150 kHz to 30 MHz), radiated emission (30 MHz to
the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is lower).
Pre-scanned tests were conducted to determine the final configuration from all possible combinations.

WORST-CASE CONFIGURATION AND MODE:

The worst-case data rates are determined to be as follows for each mode, based on the investigations
by measuring the average power, peak power and PPSD across all the data rates, bandwidths,
modulations and spatial stream modes.

Thus all tests were made with following data rates:

802.11b mode, 20 MHz Channel Bandwidth, 1 Mb/s, CCK Modulation

802.11g mode, 20 MHz Channel Bandwidth, 6 Mb/s, OFDM Modulation

802.11a mode, 20 MHz Channel Bandwidth, 6 Mb/s, OFDM Modulation

802.11n HT20 mode, 20 MHz Channel Bandwidth, 6.5 Mb/s, OFDM Modulation

802.11n HT40 mode, 40 MHz Channel Bandwidth, 13.5 Mb/s, OFDM Modulation

SPORTON INTERNATIONAL INC. Page Number : 8 0f 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02
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The following table is showing the total pre-scanned test modes, and the worst modes are recorded in
this report only.

Test Cases
802.11b (Modulation : DSSS)
802.11a/g/n (Modulation : OFDM)
Mode 1: 802.11b_CHO01_2412 MHz
Mode 2: 802.11b_CHO02_2417 MHz
Mode 3: 802.11b_CHO06_2437 MHz
Mode 4: 802.11b_CH10_2457 MHz
Mode 5: 802.11b_CH11_ 2462 MHz
Mode 6: 802.11g_CHO1_2412 MHz
Mode 7: 802.11g_CHO02_2417 MHz
Mode 8: 802.11g_CHO06_2437 MHz
Mode 9: 802.11g_CH10_2457 MHz
Mode 10: 802.11g_CH11_2462 MHz
Mode 11: 802.11n_CHO01_2412 MHz (BW 20M)
Mode 12: 802.11n_CHO02_2417 MHz (BW 20M)
Mode 13: 802.11n_CHO06_2437 MHz (BW 20M)
Mode 14: 802.11n_CH10_2457 MHz (BW 20M)
Mode 15: 802.11n_CH11_ 2462 MHz (BW 20M)
Mode 16: 802.11n_CHO03_2422 MHz (BW 40M)
Mode 17: 802.11n_CHO04_2427 MHz (BW 40M)
Mode 18: 802.11n_CHO05_2432 MHz (BW 40M)
Mode 19: 802.11n_CH06_2437 MHz (BW 40M)
Mode 20: 802.11n_CHO7_2442 MHz (BW 40M)
Mode 21: 802.11n_CHO08_2447 MHz (BW 40M)
Mode 22: 802.11n_CHO09_2452 MHz (BW 40M)
Mode 23: 802.11a_CH149 5745 MHz
Mode 24: 802.11a_CH157_5785 MHz
Mode 25: 802.11a_CH165_5825 MHz
Mode 26: 802.11a_CH149 5745 MHz (BW 20M)
Mode 27: 802.11a_CH157_5785 MHz (BW 20M)
Mode 28: 802.11a_CH165_5825 MHz (BW 20M)
Mode 29: 802.11n_CH151_5755 MHz (BW 40M)

Test Item

Conducted
TCs

SPORTON INTERNATIONAL INC. Page Number 1 9 0f 480
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Mode 30: 802.11n_CH159_5795 MHz (BW 40M)
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Test Cases
AC
Conducted | Mode 1 :WLAN (2.4G) Link
Emission
2.2 Connection Diagram of Test System
<WLAN Tx Mode>
~—IHEF 120 Vac / 60 Hz
Adapter
Antenna
EUT
[
:i DC 4.5V /3.3V
DC Power Supply
SPORTON INTERNATIONAL INC. Page Number : 11 of 480
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<AC Conducted Emission Mode>

120 Vac / 60 Hz 120 Vac / 60 Hz

Adapter

Adapter

L

LCD Monitor

Antenna

Notebook
EUT

|

Notebook

>

WLAN AP

2.3 RF Utility

; DC 4.5V /3.3V

DC Power Supply

The programmed RF utility “ART”, is installed in notebook to provide channel selection, power level,

data rate and the application type. RF Utility can send transmitting signal for all testing. The EUT was

set to the maximum obtainable power level and was tested at that power level.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number 1 12 of 480
Report Issued Date : Jan. 24, 2011
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement
3.1.1 Limit of 6dB Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

1.The testing follows FCC KDB Publication No. 558074 (Measurement Guidelines of DTS).

2.The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

3.Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW. The 6 dB bandwidth
must be greater than 500 kHz.

4.The marker-delta reading at this point is the 6 dB bandwidth of the emission.

3.1.4 Test Setup

Spectrum Analyzer EUT

SPORTON INTERNATIONAL INC. Page Number 1 13 of 480
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3.1.5 Test Result of 6dB Bandwidth

Test Mode : Mode 1~5 Temperature : 25~27°C
Test Engineer : |Ken Hsu Relative Humidity : |51~54%
802.11b
6dB Bandwidth (MHz i
Channel |Freduency (MHz) 6dB Bandwidth | . .
(MHz) hain A | chaing | Chain Chain |Min. Limit (MHz)
Chain Chain A+B(A) | A+B(B)
01 2412 12.06 12.06 12.04 12.08 0.5 Pass
02 2417 12.54 12.08 12.04 12.56 0.5 Pass
06 2437 12.54 12.54 12.06 12.02 0.5 Pass
10 2457 12.08 12.06 12.08 12.04 0.5 Pass
11 2462 12.08 12.04 12.08 12.08 0.5 Pass
Test Mode : Mode 6~10 Temperature : 25~27C
Test Engineer : |Ken Hsu Relative Humidity : |51~54%
802.11g
6dB Bandwidth (MHz i
Channel |Freduency (MHz) 6dB Bandwidth | . .
(MHz) hain A | chaing | Chain Chain |Min. Limit (MHz)
Chain Chain A+B(A) | A+B(B)
01 2412 16.44 16.32 16.32 16.32 0.5 Pass
02 2417 16.44 16.32 16.36 16.34 0.5 Pass
06 2437 16.36 16.32 16.32 16.36 0.5 Pass
10 2457 16.40 16.32 16.32 16.36 0.5 Pass
11 2462 16.28 16.36 16.34 16.36 0.5 Pass
SPORTON INTERNATIONAL INC. Page Number : 14 of 480
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Test Mode : Mode 11~15 Temperature : 25~27°C
Test Engineer : [Ken Hsu Relative Humidity : |51~54%
802.11n (BW 20MHz)
Channel Fr?&tezr;cy . 0dB ?andWIdtct]hi\iﬂnHz) . I\?I(ljnB I_Blarillcti\zvl\lﬂclij:) Pass/Fail
Chain A | Chain B A+B(A) | A+B(B)
01 2412 17.56 17.56 17.58 17.56 0.5 Pass
02 2417 17.56 17.56 17.60 17.56 0.5 Pass
06 2437 17.56 17.60 17.60 17.60 0.5 Pass
10 2457 17.56 17.62 17.56 17.60 0.5 Pass
11 2462 17.56 17.62 17.56 17.56 0.5 Pass
Test Mode : Mode 16~22 Temperature : 25~27C
Test Engineer : [Ken Hsu Relative Humidity : |51~54%
802.11n (BW 40MHz)
Channel Fre(:&t;ezr;cy . 6dB B-andWIdt:;h(’c':i/lnHz) - I\?I?nB I_BI?:\ZV,\'/mZ) Pass/Fail
Chain A | Chain B A+B(A) | A+B(B)
03 2422 35.96 36.08 36.00 36.32 0.5 Pass
04 2427 36.32 36.32 36.32 36.32 0.5 Pass
05 2432 36.32 36.32 36.32 36.32 0.5 Pass
06 2437 36.36 36.32 36.32 35.04 0.5 Pass
07 2442 36.32 36.32 36.24 36.24 0.5 Pass
08 2447 36.32 36.36 36.32 36.32 0.5 Pass
09 2452 36.24 36.32 36.24 36.24 0.5 Pass
SPORTON INTERNATIONAL INC. Page Number : 15 of 480
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Test Mode : Mode 23~25 Temperature : 25~27°C
Test Engineer : |Ken Hsu Relative Humidity : |51~54%
802.11a
6dB Bandwidth (MHz i
Channel |Freauency (MHz) 6dB Bandwidth | . .
(MHz) - hai Chain Chain |Min. Limit (MHz)
Chain A | Chain B A+B(A) | A+B(B)
149 5745 16.35 16.35 16.30 16.40 0.5 Pass
157 5785 16.35 16.35 16.30 16.30 0.5 Pass
165 5825 16.35 16.35 16.30 16.30 0.5 Pass
Test Mode : Mode 26~28 Temperature : 25~27C
Test Engineer : (Ken Hsu Relative Humidity : |51~54%
802.11n (BW 20MHz)
6dB Bandwidth (MHz i
Channel |Freauency (MHz) 6dB Bandwidth | . .
(MHz) hain A | chaing | Chain Chain [Min. Limit (MHz)
Chain Chain A+B(A) | A+B(B)
149 5745 17.65 17.60 17.60 17.60 0.5 Pass
157 5785 17.55 17.60 17.50 17.50 0.5 Pass
165 5825 17.55 17.55 17.50 17.50 0.5 Pass
Test Mode : Mode 29~30 Temperature : 25~27C
Test Engineer : [Ken Hsu Relative Humidity : |51~54%
802.11n (BW 40MHz)
6dB Bandwidth (MHz i
Channel |Freduency (MHz) 6dB Bandwidth | . .
(MHz) _ _ Chain Chain [Min. Limit (MHZ)
Chain A | Chain B A+B(A) | A+B(B)
151 5755 36.27 36.36 35.91 35.82 0.5 Pass
159 5795 36.27 36.27 36.00 35.64 0.5 Pass
SPORTON INTERNATIONAL INC. Page Number : 16 of 480
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3.1.6 Test Result of 99% Occupied Bandwidth

Test Mode : Mode 1~5 Temperature : 25~27°C
Test Engineer : |Ken Hsu Relative Humidity : |51~54%
802.11b
Channel Ffe(mezf;cy 99% Occupied Bandwidth (MHz) Pass/Fail
Chain A Chain B [Chain A+B(A)|Chain A+B(B)
01 2412 15.84 15.84 15.80 15.88 N/A
02 2417 15.84 15.84 15.84 15.84 N/A
06 2437 15.84 15.80 16.16 16.20 N/A
10 2457 15.84 15.84 15.84 15.92 N/A
11 2462 15.88 15.84 15.84 15.80 N/A
Test Mode : Mode 6~10 Temperature : 25~27C
Test Engineer : |Ken Hsu Relative Humidity : |51~54%
802.11g
Channel Ff‘?mezf;cy 99% Occupied Bandwidth (MHz) Pass/Fail
Chain A Chain B [Chain A+B(A)|Chain A+B(B)
01 2412 17.48 17.52 17.40 17.08 N/A
02 2417 17.44 17.56 17.52 17.08 N/A
06 2437 17.48 17.48 17.48 17.08 N/A
10 2457 17.52 17.60 17.52 17.12 N/A
11 2462 17.52 17.56 17.56 17.16 N/A
SPORTON INTERNATIONAL INC. Page Number : 17 of 480
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Test Mode : Mode 11~15 Temperature : 25~27°C
Test Engineer : [Ken Hsu Relative Humidity : |51~54%
802.11n (BW 20MHz)
Channel F”Z‘\l/l‘:_'ezr;cy 99% Occupied Bandwidth (MHz) Pass/Eall
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
01 2412 18.60 18.56 18.60 18.40 N/A
02 2417 18.60 18.52 18.64 18.48 N/A
06 2437 18.68 18.52 18.60 18.44 N/A
10 2457 18.68 18.52 18.64 18.48 N/A
11 2462 18.64 18.52 18.64 18.48 N/A
Test Mode : Mode 16~22 Temperature : 25~27C
Test Engineer : [Ken Hsu Relative Humidity : |51~54%
802.11n (BW 40MHz)
Channel Ffe(mezf;cy 99% Occupied Bandwidth (MHz) Pass/Eail
Chain A Chain B [Chain A+B(A)|Chain A+B(B)
03 2422 39.40 38.80 39.20 38.00 N/A
04 2427 39.20 39.00 39.20 38.40 N/A
05 2432 39.00 38.80 39.20 38.40 N/A
06 2437 39.20 39.00 39.40 38.20 N/A
07 2442 39.20 39.00 39.20 38.20 N/A
08 2447 39.00 39.00 39.20 38.20 N/A
09 2452 39.40 38.80 39.20 38.40 N/A
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Test Mode : Mode 23~25 Temperature : 25~27°C
Test Engineer : |Ken Hsu Relative Humidity : |51~54%
802.11a
Channel F“Z‘\l/l‘:_'ezr;cy 99% Occupied Bandwidth (MHz) Pass/Eall
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
149 5745 18.00 17.75 18.60 17.60 N/A
157 5785 18.30 17.90 19.75 19.25 N/A
165 5825 18.10 18.70 19.50 19.60 N/A
Test Mode : Mode 26~28 Temperature : 25~27C
Test Engineer : (Ken Hsu Relative Humidity : |51~54%
802.11n (BW 20MHz)
S Ffe(&UHezf;Cy 99% Occupied Bandwidth (MHz) Pass/Fail
Chain A Chain B [Chain A+B(A)|Chain A+B(B)
149 5745 18.85 18.60 21.20 20.60 N/A
157 5785 18.85 18.65 20.80 20.40 N/A
165 5825 19.35 19.45 20.80 20.95 N/A
Test Mode : Mode 29~30 Temperature : 25~27C
Test Engineer : [Ken Hsu Relative Humidity : |51~54%
802.11n (BW 40MHz)
Channel F”imezr;cy 99% Occupied Bandwidth (MHz) Pass/Fail
Chain A Chain B [Chain A+B(A)|Chain A+B(B)
151 5755 49.14 42.12 40.68 39.78 N/A
159 5795 47.52 41.58 41.22 39.42 N/A
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3.1.7 Test Result of 6dB Bandwidth Plots

6 dB Bandwidth Plot on 802.11b Channel 01 - Chain A
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6 dB Bandwidth Plot on 802.11b Channel 01 - Chain A+B(A)
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6 dB Bandwidth Plot on 802.11b Channel 02 - Chain A+B(A)
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6 dB Bandwidth Plot on 802.11b Channel 06 - Chain A+B(A)
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6 dB Bandwidth Plot on 802.11b Channel 10 - Chain A+B(A)
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6 dB Bandwidth Plot on 802.11b Channel 11 - Chain A+B(A)
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6 dB Bandwidth Plot on 802.11g Channel 01 - Chain A+B(A)
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6 dB Bandwidth Plot on 802.11g Channel 02 - Chain A
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6 dB Bandwidth Plot on 802.11g Channel 02 - Chain A+B(A)
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6 dB Bandwidth Plot on 802.11g Channel 06 - Chain A+B(A)
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6 dB Bandwidth Plot on 802.11g Channel 10 - Chain A+B(A)
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6 dB Bandwidth Plot on 802.11g Channel 11 - Chain A
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6 dB Bandwidth Plot on 802.11g Channel 11 - Chain A+B(A)

&%

Ref 20 dBm Attt

20 dB

+RBW 1
*VBW 3

SWT 5

00 kHz
00 kHz

ms

20 Offfet 19]5 dB

-80
Cente 2.462 GHz
Date: 8.NOV.2010 11:28:47

2 MHz/

Span

20 MHz

6 dB Bandwidth Plot on 802.11g Channel 11 - Chain A+B(B)

&%

20 dB

+RBW 1
*VBW 3

SWT 5

00 kHz
00 kHz

ms

pllectidy

Ref 20 dBm *Att
20 Offget 195 dB
-1
Pl 5.97] dBm
‘m 25 F!gi Eﬁ“ . ﬂ“lll{
;;;;f[
-2
-3
-4
-5
|-
-
-80
Cente 2.462 GHz
Date: 8.NOV.2010 12:35:15

2 MHz/

ban 20 MHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number : 44 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 01 -
Chain A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.35 a
rker

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 21]8 dB

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 17.NOV.2010 16:27:57

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 01 -

Chain B
SPORTON INTERNATIONAL INC. Page Number : 45 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



womon 1as. FCC RF Test Report

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.24 dB

Ref 25 dBm «Att 20 dB SWT 5 ms
offfet 19]5 dB |
| 2
] [ 2]
LvL
-3
3pB

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 1.NOV.2010 03:57:11

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 01 - Chain
A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.84 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 13:27:18

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 01 - Chain
A+B(B)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

SPORTON INTERNATIONAL INC. Page Number : 46 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02

Report No. : FR092308A



womon 1as. FCC RF Test Report

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.02 dB

Ref 20 dBm «Att 20 dB SWT 5 ms
20 Offfet 19]5 dB
1B
=B
p1 5.92| dB
1 px] 5 g
;ﬂ:"
-2
-3
3pB
|-4
|--5
=
-
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 13:50:09

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 02 -
Chain A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.63 dB

Ref 20 dBm *Att 20 dB *SWT 20 ms
20 Offfet 21]8 dB Marker
5 5 iBm
\{. LVL
-2
-3
3pB
-4
-5
|-
-7
-80
Center 2.417 GHz 2 MHz/ Span 20 MHz

Date: 17.NOV.2010 16:41:42

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 02 -
Chain B

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

SPORTON INTERNATIONAL INC. Page Number 1 47 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02

Report No. : FR092308A



wonion tas.  FCC RF Test Report Report No

.. FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.07 dB

Ref 25 dBm «Att 20 dB SWT 5 ms
offfet 19]5 dB |
=
] [ 2]
R B + l
b YA S P j.j*é_[, racks ,K.n,.,d .M .
JeRgReeRe a2 RS AR At Bkl hd
JI | \‘b
-2
-3
3pB
-4
-5
=
-7
Center 2.417 GHz 2 MHz/ Span 20 MHz

Date: 1.NOV.2010 04:09:23

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 02 - Chain
A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.14 dB

Ref 20 dBm *Att 20 dB SWT 5 ms
20 Offfet 19]5 dB Mark
L oan

= 408200000 “

ﬁ LvL
-2
-3

3pB

-4
-5
|-
-7
-80
Center 2.417 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 14:06:10

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 02 - Chain
A+B(B)

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

48 of 480
Jan. 24, 2011
Rev. 02



womon 1as. FCC RF Test Report

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.21 dB

Ref 20 dBm *Att 20 dB SWT 5 ms
20 Offfet 19]5 dB Marker
33 as
| 1 2l a08220p0¢C [ » ]
b1 5.69| aBg

“7&&5 B 'R LvL
-1 ‘\
-2
-3

3pB
-4
-5
=
-7
-80
Center 2.417 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 14:20:38

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 06 -

«RBW 100 kHz Delta 1 [T1
*VBW 300 kHz 0. ¢ 1B
Ref 20 dBm *Att 20 dB *SWT 20 ms .560000000 M
20 Offget 21)8 dB
6033 aBm
p1 11.38 dpm
= L 3 - T T E A NS 9K SRS [ » ]
1 PK] z T §
B LVL
10
-2
-3
ERY
-4
-5
|-
-7
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 17.NOV.2010 16:55:53

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 06 -
Chain B

SPORTON INTERNATIONAL INC. Page Number : 49 of 480

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02

Report No. : FR092308A



wonion tas.  FCC RF Test Report Report No

.. FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.06 dB

Ref 25 dBm «Att 20 dB SWT 5 ms
offfet 19]5 dB |
| 2
-2
-3
3pB
-4
-5
-6
-7
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 1.NOV.2010 04:21:03

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 06 - Chain
A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.45 dB

Ref 20 dBm *Att 20 dB SWT 5 ms
20 Offfet 19]5 dB Mark
33 as

= 428200000 “

sﬁ i LvL
-2
-3

3pB

-4
-5
|-
-7
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 14:49:16

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 06 - Chain
A+B(B)

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

50 of 480
Jan. 24, 2011
Rev. 02



womon 1as. FCC RF Test Report

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.97 dB

Ref 20 dBm *Att 20 dB SWT 5 ms
20 Offget 19{5 dB
| . 2l a28200pac  » |
o3 | W .
1 LVL
-1 K
-2
-3
-4
L-5
-6
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 14:33:02

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 10 -

*VBW 300 kHz -0.63 dB
Ref 20 dBm *Att 20 dB *SWT 20 ms .560000000 M
20 Offjfet 21)8 dB
bl sl gl Unpedltlacrlin
A S ke P s
1 PK] R
.
-2
-3
-4
|--5
-6
-80
Center 2.457 GHz 2 MHz/ Span 20 MHz

Date: 17.NOV.2010 17:08:01

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 10 -
Chain B

SPORTON INTERNATIONAL INC. Page Number : 51 of 480

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02

Report No. : FR092308A



wonion tas.  FCC RF Test Report Report No

.. FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.34 dB

Ref 25 dBm *Att 20 dB SWT 5 ms

Offfet 19]s5 aB |
=

‘ o
1 PK] -1 T B. 4 dBm

srearlgurliondimsellins s b | sl golbicsdfocdidie, ...
-2
-3
-4
-5
-6
Center 2.457 GHz 2 MHz/ Span 20 MHz

Date: 1.NOV.2010 04:34:43

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 10 - Chain
A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.86 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19]5 dB

Center 2.457 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 15:03:56

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 10 - Chain
A+B(B)

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

52 of 480
Jan. 24, 2011
Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.6 1B

Ref 20 dBm *Att 20 dB SWT 5 ms
20 Offget 19{5 dB
.
B w o
1& LVL
;:f \
-2
-3
-4
L-5
-6
-80
Center 2.457 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 15:18:59

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 11 -

*VBW 300 kHz -0.43 dB
Ref 20 dBm *Att 20 dB *SWT 20 ms .560000000 M
20 Offfet 21|8 de Marker
B 3 ![“ LVL
g %
|--2
-3
-4
|--5
|--6
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 17.NOV.2010 17:23:22

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 11 -

Chain B
SPORTON INTERNATIONAL INC. Page Number : 53 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.10 dB

Ref 25 dBm «Att 20 dB SWT 5 ms
offfet 19]5 dB |
| 2
] [ 2]
5 ! ! ! ! LvL
=2 Wﬁ&
-3
3pB
-4
-5
-6
-7
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 1.NOV.2010 04:49:08

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 11 - Chain
A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.40 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19]5 dB

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 15:53:27

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 11 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 54 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPOHITON LAB.

FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.02 dB

Ref 20 dBm *Att 20 dB SWT 5 ms
20 Offget 19{5 dB
.
-1
b1 s.61[ aB
1 ex
;‘?
-2
-3
ETSY
-4
-
|-
-
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 8.NOV.2010 15:39:22

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 03 -
Chain A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.21 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 19]5 dB

=B

Center 2.422 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 00:41:38

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 03 -

Chain B
SPORTON INTERNATIONAL INC. Page Number : 55 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.79 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 19]5 dB

Center 2.422 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 01:13:03

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 03 -
Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.10 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

Center 2.422 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 09:07:04

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 03 -
Chain A+B(B)

SPORTON INTERNATIONAL INC. Page Number : 56 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



womon 1as. FCC RF Test Report

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.06 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 19]5 dB

=B

f

f“ oy A

Center 2.422 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 09:02:08

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 04 -

+«RBW 100 kHz Delta 1 [T1
«VBW 300 kHz 0.50 dB
Ref 20 dBm “Att 20 dB LSWT 20 ms 36.320000000 M
20 Offfet 19]5 dB
1B
- 10 [ 2]
1 ex

D1 -2.2[0 dB LvL

Center 2.427 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 00:45:55

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 04 -
Chain B

SPORTON INTERNATIONAL INC. Page Number 1 57 of 480

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02

Report No. : FR092308A



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.64 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 19]5 dB

TR R

Center 2.427 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 01:19:11

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 04 -
Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.14 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19]5 dB

Center 2.427 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 19:35:57

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 04 -
Chain A+B(B)

SPORTON INTERNATIONAL INC. Page Number : 58 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 1B

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19]5 dB

n A [ » ]
AT
== ) dBm

-1 &

-3

308

-4

-5

=

-

-80

Center 2.427 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 19:32:57

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 05 -
Chain A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.43 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

Center 2.432 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 00:48:11

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 05 -

Chain B
SPORTON INTERNATIONAL INC. Page Number : 59 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz .20 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 19]5 dB

|1 2l 413840po00  » |

£

f‘-.
1
3

/

Center 2.432 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 01:21:06

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 05 -
Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.38 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19]5 dB

|1 2l 413840po00  » |

W

Center 2.432 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 18:02:56

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 05 -
Chain A+B(B)

SPORTON INTERNATIONAL INC. Page Number : 60 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPOHITON LAB.

FCC RF Test Report

Report No. : FR092308A

+RBW 100 kHz
+VBW 300 kHz 0.33 dB

Ref 20 dBm *Att 20 dB SWT 5 ms
20 Offget 19{5 dB
.
|, : =
Ll 1
y Ié k'
-3
-4
L-5
-6
-80
Cente 2.432 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 18:33:53

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 06 -

Chain A

&%

Ref 20 dBm «Att 20 dB

+RBW 100 kHz
+VBW 300 kHz 0.53 dB

*SWT 20 ms

20 Offfet 19]5 dB

] =
=a $_?tig;ig&ék S T ¥ ot Py - I
- LVL
1 mL
ETSY

Date: 10.NOV.2010 00:49:59

4 MHz/ Span 40 MHz

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 06 -

Chain B

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number

Report Issued Date : Jan. 24, 2011

Report Version

: 61 of 480

: Rev. 02



womon 1as. FCC RF Test Report

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.86 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 01:23:01

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 06 -
Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -o. 1B

Ref 20 dBm *Att 20 dB SWT 5 ms
20 Offjfet 1915 dB
-
. : - |
m Pl 1.62| dBm
o "¢ FH fr ¢ el g o r —F I F T f 3 I S
FMMW-@ pedletele Iedebrgaeal wo
-1 k\'
.
-3
-4
|--5
|--6
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 07:43:25

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 06 -
Chain A+B(B)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

SPORTON INTERNATIONAL INC. Page Number 1 62 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02

Report No. : FR092308A



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.44 dB

Ref 20 dBm *Att 20 dB SWT 5 ms
20 Offget 195 dB
.
. 4 [ » |
R
b1 2.47| dBm
=3y M " e & 1 N Far
I ALl
;;f
-3
308
-4
-5
-6
|-
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 18:35:51

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 07 -

«RBW 100 kHz Delta 1 [T1
«VBW 300 kHz -0.41 aB
Ref 20 dBm «Att 20 dB LSWT 20 ms e ss0000000
20 Offfet 19]5 am
1B
8 : [ ]
L PX dBm
=3 |,
LvL

Center 2.442 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 00:52:09

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 07 -

Chain B
SPORTON INTERNATIONAL INC. Page Number : 63 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.49 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 19]5 dB

Center 2.442 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 01:24:53

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 07 -
Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.50 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19]5 dB

= 2 42388 “
LREX p1 2. dBm
Jun: I IS I I i F el [ P
VL
-1
f‘é t \‘.
-3
308
-4
-5
=
L
-80
Center 2.442 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 18:06:13

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 07 -
Chain A+B(B)

SPORTON INTERNATIONAL INC. Page Number : 64 of 480

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02



SPOHITON LAB.

FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.76 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19]5 dB

= 4 =
1 ex
pea ] ' .
X 4 ra r F - ra ¥ Y 3 - s
. LvL
{ .3
;‘;[ l:
-
ETSY

Center 2.442 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 18:21:43

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 08 -

«RBW 100 kHz Delta 1 [T1
«VBW 300 kHz 0.30 as
Ref 20 dBm LAttt 20 dB LSWT 20 ms 36.320000000 M
20 Offfet 19]5 dB
1
= : (- ]
AR
; dBm

=a P | A P r I ¥ I Il » [ F

Center 2.447 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 00:53:57

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 08 -
Chain B

SPORTON INTERNATIONAL INC. Page Number

TEL : 886-3-327-3456
FAX : 886-3-328-4978

FCCID : UZ7AP6

: 65 of 480

Report Issued Date : Jan. 24, 2011
Report Version

: Rev. 02



SPOHITON LAB.

FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -o. 1B

Ref 20 dBm «Att 20 dB *SWT 20 ms

| + r
ilm LvL
-1

Center 2.447 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 01:26:31

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 08 -
Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.32 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19]5 dB

Center 2.447 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 17:25:16

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 08 -
Chain A+B(B)

SPORTON INTERNATIONAL INC. Page Number

TEL : 886-3-327-3456
FAX : 886-3-328-4978

FCCID : UZ7AP6

: 66 of 480

Report Issued Date : Jan. 24, 2011
Report Version

: Rev. 02



womon 1as. FCC RF Test Report

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 1B

Ref 20 dBm «Att 20 dB SWT 5 ms

Center 2.447 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 16:55:13

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 09 -
Chain A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.13 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 19]5 dB

|1 2l 43388

Center 2.452 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 00:56:02

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 09 -
Chain B

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

SPORTON INTERNATIONAL INC. Page Number 1 67 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02

Report No. : FR092308A



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.42 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 19]5 dB

Center 2.452 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 01:28:16

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 09 -
Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.01 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offget 19{5 dB
.
) 4  » |
= by | e
= + 0 ¢+ «l g | O I ¥ gl ¢ Fly » ¢
et ideangot tldalplloo e ool e
-1 B{f &L
-3
-4
L-5
-6
-80
Center 2.452 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 16:20:12

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 09 -
Chain A+B(B)

SPORTON INTERNATIONAL INC. Page Number : 68 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.18 dB

Ref 20 dBm «Att 20 dB L SWT 20 ms e ba0000000 W

20 Offfet 19]5 dB

|-30

|--s0

|--50

|-70

Center 2.452 GHz 4 MHz/ Span 40 MHz

Date: 10.NOV.2010 09:31:43

6 dB Bandwidth Plot on 802.11a Channel 149 - Chain A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.26 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB

=B

b il e

L" LVL

K

Center 5.745 GHz 5 MHz/ Span 50 MHz
Date: 10.NOV.2010 02:00:56
6 dB Bandwidth Plot on 802.11a Channel 149 - Chain B
SPORTON INTERNATIONAL INC. Page Number 1 69 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.06 dB

Ref 20 dBm «att 20 dB £SWT 20 ms
20 offfet 22]2 ds
-
5 [ » ]
S RGEE
R
19 dBm
=3 [ 13
1[ k LVL
|-+ ‘ﬁ
- el
50
308
-
-
|-
-80
Center 5.745 GHz 5 MHz/ Span 50 Miz

Date: 10.NOV.2010 02:32:15

SPORTON INTERNATIONAL INC. Page Number : 70 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No

.. FR092308A

6 dB Bandwidth Plot on 802.11a Channel 149 - Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz .09 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22|12 dB

- T8 13 a5 sl736800boo [ 2]

ehdokapebely
.

|--s0

Center 5.745 GHz 5 MHz/ Span 50 MHz

Date: 10.NOV.2010 10:20:48

6 dB Bandwidth Plot on 802.11a Channel 149 - Chain A+B(B)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.23 dB

Ref 20 dBm LAttt 20 dB LSWT 20 ms C 00000000 w

20 Offfet 22]2 dB

| | sl.736800bo00 [ » ]

ebedededadaly

1
N

|--s0

|--50

|-70

Center 5.745 GHz 5 MHz/ Span 50 MHz

Date: 10.NOV.2010 10:15:47

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

71 of 480
Jan. 24, 2011
Rev. 02



womon 1as. FCC RF Test Report

Report No. : FR092308A

6 dB Bandwidth Plot on 802.11a Channel 157 - Chain A

+RBW 100 kHz
+VBW 300 kHz

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22|12 dB

ey
!

|--s0

|50

Center 5.785 GHz 5 MHz/

Date: 10.NOV.2010 02:04:55

Span 50 MHz

6 dB Bandwidth Plot on 802.11a Channel 157 - Chain B

+RBW 100 kHz
+VBW 300 kHz

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB

|--s0

|--50

Center 5.785 GHz 5 MHz/

Date: 10.NOV.2010 02:30:37

Span 50 MHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number 1 72 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02



wonion tas.  FCC RF Test Report Report No

.. FR092308A

6 dB Bandwidth Plot on 802.11a Channel 157 - Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.98 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22|12 dB

- — sl776ss0b0o0 [ 2 ]

ok bl
k

|--s0

Center 5.785 GHz 5 MHz/ Span 50 MHz

Date: 17.NOV.2010 07:31:25

6 dB Bandwidth Plot on 802.11a Channel 157 - Chain A+B(B)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.86 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB

- ST 537 sl776850b00 [ 2 ]

|--s0

|--50

|-70

Center 5.785 GHz 5 MHz/ Span 50 MHz

Date: 17.NOV.2010 08:16:18

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

73 of 480
Jan. 24, 2011
Rev. 02



womon 1as. FCC RF Test Report

Report No. : FR092308A

6 dB Bandwidth Plot on 802.11a Channel 165 -

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.23

Ref 20 dBm «Att 20 dB *SWT 20 ms

Chain A

20 Offget 2212 dB Marker
.
| i — [ 2 |
i' LVL
L-50
L-60
-80
Center 5.825 GHz 5 MHz/ Span 50 MHz
Date: 10.NOV.2010 02:07:29
6 dB Bandwidth Plot on 802.11a Channel 165 - Chain B
® «“RBW 100 kHz Delta 1 [T1
* VBW 300 kHz -0.60 1B
Ref 20 dBm *Att 20 dB *SWT 20 ms 6.350000000 M
20 Offget 2212 dB Marker
.
. . [ 2 |

|--s0

|--50

Center 5.825 GHz 5 MHz/

Date: 10.NOV.2010 02:27:41

Span 50 MHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number 1 74 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02



wonion tas.  FCC RF Test Report Report No

.. FR092308A

6 dB Bandwidth Plot on 802.11a Channel 165 - Chain A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.68 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB Marker

|--s0

|50

Center 5.825 GHz 5 MHz/ Span 50 MHz

Date: 17.NOV.2010 07:48:46

6 dB Bandwidth Plot on 802.11a Channel 165 - Chain A+B(B)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -1.23 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB Marker

|--s0

|--50

Center 5.825 GHz 5 MHz/ Span 50 MHz

Date: 17.NOV.2010 08:01:59

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

75 of 480
Jan. 24, 2011
Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 149 -

Chain A

1B “
Y

Date: 10.NOV.2010 03:13:11

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 149 -

Chain B
SPORTON INTERNATIONAL INC. Page Number : 76 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPOHITON LAB.

FCC RF Test Report Report No

.. FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.83 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22|12 dB

|1 sl736150p00  » |

1
o1 aea KM&

Center 5.745 GHz 5 MHz/ Span 50 MHz

Date: 10.NOV.2010 02:48:58

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 149 - Chain

«RBW 100 kHz Delta 1 [T1
«VBW 300 kHz 0.40 dB
Ref 20 dBm «Att 20 dB «SWT 20 ms .600000000 M
20 Offfet 22]2 dB
sf19 aBm
T B &5 9Em
1
1 ex] o
=n 52 2[.65 dEm
B K. LVL
|-10
-2 '3
ERY
-4
|-
|-
-7
-80
Center 5.745 GHz 5 MHz/ Span 50 MHz

Date: 17.NOV.2010 10:21:00

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 149 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number 1 77 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No

.. FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.70 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offget 222 dB

M‘j

Center 5.745 GHz 5 MHz/ Span 50 MHz

Date: 17.NOV.2010 09:08:54

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 157 -
Chain A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.39 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms
20 Offfet 22]2 dB
3l 97 dEm
| | 51776200000 [ » ]
ST 5.39] dBm .
&\ LVL
3pB
-5
|-
-7
-80
Center 5.785 GHz 5 MHz/ Span 50 MHz

Date: 10.NOV.2010 03:10:25

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 157 -
Chain B

TEL : 886-3-327-3456

SPORTON INTERNATIONAL INC. Page Number 1 78 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02

FAX : 886-3-328-4978
FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.98 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22|12 dB

|1 _ sl776150p00  » |

Center 5.785 GHz 5 MHz/ Span 50 MHz

Date: 10.NOV.2010 02:51:20

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 157 - Chain
A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.42 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB
|1 i sl776200p00  » |

1y kol

%

;

Center 5.785 GHz 5 MHz/ Span 50 MHz

Date: 17.NOV.2010 09:48:53

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 157 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number 1 79 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



womon 1as. FCC RF Test Report

Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.36 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22|12 dB

Center 5.785 GHz 5 MHz/ Span 50 MHz

Date: 17.NOV.2010 08:31:44

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 165 -
Chain A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.: 1B

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB

| | sls16200po0  » |

- 1
i

/ \

X

Center 5.825 GHz 5 MHz/ Span 50 MHz

Date: 10.NOV.2010 03:07:57

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 165 -
Chain B

TEL : 886-3-327-3456

SPORTON INTERNATIONAL INC. Page Number : 80 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02

FAX : 886-3-328-4978
FCCID : UZ7AP6



SPOHITON LAB.

FCC RF Test Report Report No

.. FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.24 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22|12 dB

B R sleie200poo  » |

|-20

Center 5.825 GHz 5 MHz/ Span 50 MHz

Date: 10.NOV.2010 02:53:34

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 165 - Chain
A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -1.27 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB

| | : — sle16200b00 [ » ]

5T -
1 ex
=n b2 2[.92 dBm
i LVL
i ;i
f
§

Center 5.825 GHz 5 MHz/ Span 50 MHz

Date: 17.NOV.2010 10:01:32

6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 165 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 81 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPOHITON LAB.

FCC RF Test Report

Report No. : FR092308A

&%

+RBW 100 kHz
+VBW 300 kHz

Ref 20 dBm «Att 20 dB «SWT 20 ms
20 Offfet 22]2 dB
3] 93 dEm
| | sle1e6250b00 [ » ]
T 5. 7I[ GBm
B \‘ LVL
|-10
|20
3pB
-4
-5
=
-7
-80
Center 5.825 GHz 5 MHz/ Span 50 MHz
Date: 17.NOV.2010 09:06:20

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 151 -

Chain A
® *RBW 100 kHz
* VBW 300 kHz -0.82 1B
Ref 20 dBm *Att 20 dB *SWT 20 ms
20 Offget 2212 dB
0}56 dBm
= 5l 736820000 [ » ]
== _

|-10

9 MHz/ Span 90 MHz

Date: 10.NOV.2010 03:26:44

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 151 -
Chain B

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number 1 82 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.83 dB

Ref 20 dBm *Att 20 dB *SWT 20 ms
20 Offget 22)2 dB

of21 aBm

1 Pkl 4 5 dBm
= - e L LVL
| -10
-2
- 30
ERY

-4
-
|-
-7
-80
Center 5.755 GHz o MHz/ Span 90 MHz

Date: 10.NOV.2010 03:42:48

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 151 - Chain
A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.05 aB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB

| sloseszoboo =

Center 5.755 GHz 9 MHz/ Span 90 MHz

Date: 17.NOV.2010 10:26:14

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 151 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 83 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz 0.12 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22|12 dB

-1 sl736010bhoo [ 2 ]
)1 5.56

Center 5.755 GHz 9 MHz/ Span 90 MHz

Date: 17.NOV.2010 12:33:42

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 159 -
Chain A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.59 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB

Z= o oles asd)
" LVL

|-10

Center 5.795 GHz 9 MHz/ Span 90 MHz

Date: 10.NOV.2010 03:29:03

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 159 -

Chain B
SPORTON INTERNATIONAL INC. Page Number 1 84 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No

.. FR092308A

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.78 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22|12 dB

Center 5.795 GHz 9 MHz/ Span 90 MHz

Date: 10.NOV.2010 03:40:17

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 159 - Chain
A+B(A)

+RBW 100 kHz Delta 1 [T1
+VBW 300 kHz -0.63 dB

Ref 20 dBm «Att 20 dB *SWT 20 ms

20 Offfet 22]2 dB

-1 sl777090po ) [ 2 |
c T LI
—— 1 - vL

Center 5.795 GHz 9 MHz/ Span 90 MHz

Date: 17.NOV.2010 10:40:17

6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 159 - Chain
A+B(B)

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

85 of 480
Jan. 24, 2011
Rev. 02



womon 1as. FCC RF Test Report

Report No. : FR092308A

+RBW 100 kHz
+VBW 300 kHz

B e

-5

=

-80

Center 5.795 GHz 9 MHz/ Span 90 MHz

Date: 17.NOV.2010 10:58:51

SPORTON INTERNATIONAL INC. Page Number : 86 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

3.1.8 Test Result of 99% Bandwidth Plots

99% Occupied Bandwidth Plot on 802.11b Channel 01 - Chain A

«RBW 300 kHz
«VBW 1 MHz

Ref 20 dBm «Att 20 dB «SWT 5 ms

20 Offfet 19]5 dB
1

gig Y N LvL
-1

Center 2.412 GHz 4 MHzZ/ Span 40 MHz

Date: 9.NOV.2010 00:38:48

99% Occupied Bandwidth Plot on 802.11b Channel 01 - Chain B

«RBW 300 KkHz
«VBW 1 MHz

Ref 20 dBm «Att 20 dB «SWT 5 ms

20 Offfet 19]5 dB

. .
i
K LVL

Center 2.412 GHz 4 MHzZ/ Span 40 MHz

Date: 9.NOV.2010 00:59:44

SPORTON INTERNATIONAL INC. Page Number : 87 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A
99% Occupied Bandwidth Plot on 802.11b Channel 01 - Chain
A+B(A)
m -0 ‘ LVL
» i 3
Prall
Date: 7.NOV.2010 15:26:42
99% Occupied Bandwidth Plot on 802.11b Channel 01 - Chain
A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 88 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPOHITON LAB.

FCC RF Test Report

Report No. : FR092308A

®

Ret 20 dBm LAt 20 aB SWT 100 m
20 Offfet 19]5 dB T o
.
.
. At d i Ka | pARS s o oo | M
TELEE UG
2| 2041 ‘
=3 |,
2| o
|- oapft / \ Ak
# G
10
50.
-6
o
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz
Prall

Date: 7.NOV.2010 15:40:31

99% Occupied Bandwidth Plot on 802.11b Channel 02 - Chain A

&%

Ref 20 dBm ALt

20 dB

+RBW 300 kHz
+VBW 1 MHz .64 dBm

LSWT 5 ms 2.416040000 ¢

20 Offfet 19]5 dB

=B

|--s0

Date: 9.NOV.2010 00:41:20

99% Occupied Bandwidth Plot on 802.11b Channel 02 - Chain B

4 MHz/ Span 40 MHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number

Report Issued Date : Jan. 24, 2011

Report Version

: 89 of 480

: Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz .68 dBm

Ref 20 dBm «Att 20 dB LSWT 5 ms 1000000

20 Offfet 19]5 dB

Center 2.417 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 01:02:14

SPORTON INTERNATIONAL INC. Page Number : 90 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



99% Occupied Bandwidth Plot on 802.11b Channel 02 - Chain

«RBW 300 kHz Marker 1
evEW 1 Mz 2.21 aB
Ref 20 apm cAtt 20 4B «SWT 100 ms 2.418000000 GHz
20 Offfet 19]5 dB 1F
rananfia | lknssn e Loz cen|mm
AP PARR A g
=3 |,
3 LVL
o I/‘ ‘\'l
i .
_10
50
"
o
-80
Center 2.417 GHz 4 MHz/ Span 40 MHz
Prall

Date: 7.NOV.2010 16:06:07

99% Occupied Bandwidth Plot on 802.11b Channel 02 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version

FCCID : UZ7AP6

wonion tas.  FCC RF Test Report Report No. : FR092308A



wonion tas.  FCC RF Test Report Report No. : FR092308A

«RBW 300 kHz Marker
«VBW 1 MHz 2.35 dB

Ref 20 dBm «Att 20 dB «SWT 100 ms

20 offket 195 dB

==

Center 2.417 GHz 4 MHz/ span 40 MHz

PraOl

Date: 7.NOV.2010 15:52:54

99% Occupied Bandwidth Plot on 802.11b Channel 06 - Chain A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 5.49 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms

20 Offpet 19|15 dB 1 OBW 15| 840000p00
o

L, . e

1 PK] "

|--s0

Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 00:43:40

99% Occupied Bandwidth Plot on 802.11b Channel 06 - Chain B

SPORTON INTERNATIONAL INC. Page Number 1 92 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 5.44 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2.436000000 C

20 Offfet 19]5 dB T oBW 151800000500 MAg
F C d

n F4d M o

=x

Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 01:06:38

SPORTON INTERNATIONAL INC. Page Number : 93 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A
99% Occupied Bandwidth Plot on 802.11b Channel 06 - Chain
A+B(A)
., ““\ Sl e
i mvv“w"ﬂ / \ L 7
Y YA
¥ 13
Prall
Date: 7.NOV.2010 16:17:12
99% Occupied Bandwidth Plot on 802.11b Channel 06 - Chain
A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 94 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

«RBW 300 kHz Marker
«VBW 1 MHz 5.57 dB

Ref 20 dBm «Att 20 dB «SWT 100 ms

20 offket 195 dB

: W{ —

Center 2.437 GHz 4 MHz/ span 40 MHz

PraOl

Date: 7.NOV.2010 16:28:15

99% Occupied Bandwidth Plot on 802.11b Channel 10 - Chain A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 3.54 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2.45604

20 Offfet 19]5 dB oBW 15[ 840000p00

I il S
i e -

B - [/f Ri -

A L

|--s0

Center 2.457 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 00:45:56

99% Occupied Bandwidth Plot on 802.11b Channel 10 - Chain B

SPORTON INTERNATIONAL INC. Page Number : 95 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



womon 1as. FCC RF Test Report

Report No. : FR092308A

&%

Date

+RBW 300 kHz

+VBW 1 MHz

Ref 20 dBm *Att 20 dB *SWT 5 ms .45
20 Offfet 195 dB 1 W B
F
= s 1193 - iB
i

femp
-1
-2 [I‘f \}‘
Ff ¥ ¥ N ‘hi
-4
-5
=
-80
Cente 2.457 GHz 4 MHz/ Span 40 MHz
: 9.NOV.2010 01:09:13

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number
Report Issued Date : Jan. 24, 2011
Report Version

: 96 of 480

: Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A
99% Occupied Bandwidth Plot on 802.11b Channel 10 - Chain
A+B(A)
ﬁfl\! N I B
/3 ¥ PP LvL
P'IMV { \ JW““““““M
Prall
Date: 7.NOV.2010 16:53:23
99% Occupied Bandwidth Plot on 802.11b Channel 10 - Chain
A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 97 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



womon 1as. FCC RF Test Report

Report No. : FR092308A

«RBW 300 kHz Marker 1
«VBW 1 MHz .64 dB

- AR i
:
== |,
i ‘u

Center 2.457 GHz 4 MHz/ span 40 MHz

PraOl

Date: 7.NOV.2010 16:40:21

99% Occupied Bandwidth Plot on 802.11b Channel 11 - Chain A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 2.52 dBm

Ref 20 dBm ~Att 20 dB *SWT 5 ms 2.46100

20 Offfet 19]5 dB

[, i S fag

|-10

|--s0

Center 2.462 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 00:48:39

99% Occupied Bandwidth Plot on 802.11b Channel 11 - Chain B

SPORTON INTERNATIONAL INC. Page Number

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date
Report Version

: 98 of 480

1 Jan. 24, 2011

: Rev. 02



womon 1as. FCC RF Test Report

Report No. : FR092308A

&%

+RBW 300 kHz

L1 ‘Wh EKEKKI‘L ' 7 ‘ o e

| | |

fﬂ“ ¢ \

-5

=

-80

Cente 2.462 GHz 4 MHz/ Span 40 MHz

Date: 9.NOV.2010 01:11:37

SPORTON INTERNATIONAL INC. Page Number : 99 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

99% Occupied Bandwidth Plot on 802.11b Channel 11 - Chain

«RBW 300 kHz Marker

«VBW 1 MHz 2.00 dB
Ref 20 dBm «Att 20 dB «SWT 100 ms 2.46 0000 Gt
20 offfet 19]5 dB T

|- £ (1 \ lt‘.':i‘xﬁl.

Center 2.462 GHz 4 MHz/ span 40 MHz

PraOl

Date: 7.NOV.2010 17:05:25

99% Occupied Bandwidth Plot on 802.11b Channel 11 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 100 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No

.. FR092308A

«RBW 300 kHz Marker
«VBW 1 MHz 2.61 dB

Ref 20 aBm sAtt 20 aB ©SWT 100 ms
0 Offfet 19]5 dB 7 ] e 00
e !
L1 SAERAAR I‘XMGM‘& olaz arnn |EM
TPARAE
o i ve
A / \ e dpieg o

Center 2.462 GHz 4 MHz/ span 40 MHz

PraOl

Date: 7.NOV.2010 17:16:54

99% Occupied Bandwidth Plot on 802.11g Channel 01 - Chain A

+RBW 300 kHz
+VBW 1 MHz

Ref 25 dBm «Att 20 dB *SWT 5 ms

Offfet 195 dB

i 1 >l 403 “
e Mmiv T

|50

|--60

Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 1.NOV.2010 02:49:05

99% Occupied Bandwidth Plot on 802.11g Channel 01 - Chain B

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

101 of 480
Jan. 24, 2011
Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 2.46 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2.415960000

20 Offfet 21]8 dB

n . Ml oles aen|IEM

)4

&

-5

=

-80

Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 17.NOV.2010 18:10:56

SPORTON INTERNATIONAL INC. Page Number : 102 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

99% Occupied Bandwidth Plot on 802.11g Channel 01 - Chain
A+B(A)

+RBW 300 kHz Marker 1 [T1
*VBW 1 MHz 9.85 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2. 415¢

20 Offfet 19|5 dB oOBW 2000

A 4
}} S oS il

1 px]

Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 09:21:16

99% Occupied Bandwidth Plot on 802.11g Channel 01 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 103 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPOHITON LAB.

FCC RF Test Report

Report No

.. FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 9.75 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2.415720000 ¢

20 Offfet 19]5 dB

L1 —ol3s ane|EM
AA G AN A ioscoo0boo

4 MHz/ Span 40 MHz

Date: 8.NOV.2010 09:37:22

99% Occupied Bandwidth Plot on 802.11g Channel 02 - Chain A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 2.30 dBm

Ref 25 dBm «Att 20 dB “SWT 5 ms 2.42188
Offfet 19]5 dB w 1 |

L > 2

‘ |
Lo Ln.hl i

hﬁﬁ&“ﬁ@ e omE

2 ) T .
t‘gﬁ&t
M;

ETSY

4 MHz/ Span 40 MHz

Date: 1.NOV.2010 03:01:16

99% Occupied Bandwidth Plot on 802.11g Channel 02 - Chain B

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Page Number :
Report Issued Date :
Report Version :

104 of 480
Jan. 24, 2011
Rev. 02



womon 1as. FCC RF Test Report

Report No

.. FR092308A

&%

Ref 20 dBm

*«RBW 300 kHz
«VBW 1 MHz 4.12 dBm
«Att 20 dB *SWT 5 ms 2 .422840000

20 Offfet 21]8

T ey EEEErE R
A . F oy
s 1 e

|-20

Date: 17.NOV.2010

4 MHz/ Span 40 MHz

18:32:48

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number :
Report Issued Date :
Report Version :

105 of 480
Jan. 24, 2011
Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A

99% Occupied Bandwidth Plot on 802.11g Channel 02 - Chain

A+B(A)

.|em
Mf _!_.: .h‘ -y .

Date: 8.NOV.2010 10:03:53

99% Occupied Bandwidth Plot on 802.11g Channel 02 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 106 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 9.49 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2.420

20 Offfet 19]5 dB

. - ol e |mm

Wﬂmt e

Center 2.417 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 09:51:10

99% Occupied Bandwidth Plot on 802.11g Channel 06 - Chain A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz .92 dBm

Ref 25 dBm «Att 20 dB *SWT 5 ms 2.44336

OffFet 19]5 dB oo [2s0000boo u ,l
=

apony . PR PO e
2

Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 1.NOV.2010 03:13:40

99% Occupied Bandwidth Plot on 802.11g Channel 06 - Chain B

SPORTON INTERNATIONAL INC. Page Number : 107 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 5.80 dBm

20 Offfet 21]8 dB et ok o Jh- o N' [280000p00 Moz
L. | o e
s/ O
-5
=
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 17.NOV.2010 18:36:17
SPORTON INTERNATIONAL INC. Page Number : 108 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

99% Occupied Bandwidth Plot on 802.11g Channel 06 - Chain

A+B(A)

; =
ooy ppeteerlalficsitdc .
%‘H;

Date: 8.NOV.2010 10:18:04

99% Occupied Bandwidth Plot on 802.11g Channel 06 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 109 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No

.. FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 9.04 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2.44084

20 Offget 195 dB
1

[Ty N I
rEmp 2

Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 10:31:01

99% Occupied Bandwidth Plot on 802.11g Channel 10 - Chain A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz .76 dBm

Ref 25 dBm «Att 20 dB LSWT 5 ms 2. 462480000
Offfet 19]5 dB B EERErE EE ,l
= .
e
= Agrandd. ‘Il.&ﬂi"’ " [Zmn —
T \b SLY .

Center 2.457 GHz 4 MHz/ Span 40 MHz

Date: 1.NOV.2010 03:28:06

99% Occupied Bandwidth Plot on 802.11g Channel 10 - Chain B

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

110 of 480
Jan. 24, 2011
Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 1Bm

. t“" d s ‘*-( K““""‘ & ' | ~ |
|/ O
-5
=
-80
Center 2.457 GHz 4 MHz/ Span 40 MHz
Date: 17.NOV.2010 18:47:49
SPORTON INTERNATIONAL INC. Page Number 1 111 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPOHITON LAB.

FCC RF Test Report Report No

.. FR092308A

99% Occupied Bandwidth Plot on 802.11g Channel 10 - Chain
A+B(A)

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 8. ¢ 1Bm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2. 4628

20 Offfet 19]5 dB

1 px]

e bbb o] propebiadfeedtienssd i

-80

Center 2.457 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 10:56:38

99% Occupied Bandwidth Plot on 802.11g Channel 10 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number 1 112 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPOHITON LAB.

FCC RF Test Report

Report No. : FR092308A

&%

+RBW 300 kHz

+VBW 1 MHz

Ref 20 dBm *Att 20 dB *SWT 5 ms -4c
20 Offget 19{5 dB w
1 P

= y | N
LvL
ETSY

-4

-5

|-

-

-80

Center 2.457 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 10:43:52

99% Occupied Bandwidth Plot on 802.11g Channel 11 - Chain A

+RBW 300 kHz

+VBW 1 MHz

Ref 25 dBm «att 20 dB LSWT 5 ms .4
Ctfffet 19]5 ab W [ 52 *l
> =
1

L1

et -‘%.—"‘Wm Fem;
R - 1

-2

-5

-

-7

Center 2.462 GHz 4 MHz/ Span 40 MHz
Date: 1.NOV.2010 03:43:25

99% Occupied Bandwidth Plot on 802.11g Channel 11 - Chain B

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number 1 113 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02



womon 1as. FCC RF Test Report

Report No

.. FR092308A

&%

«RBW 300 kHz

«VBW 1 MHz

Ref 20 dBm *Att 20 dB *SWT 5 ms
20 Offget 21]8 dB 1 E 1 1z
X T 1
e B | et (™
= N A b ¥ Vi had 1la (I
) 2| 4531 z
jemp 2| [T1
B - LVL
2 a70720
-1
i K\a\
3ps
-4
-5
|-
-
-80
Cente 2.462 GHz 4 MHz/ Span 40 MHz
Date: 17.NOV.2010 19:00:54

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number 1 114 of 480
Report Issued Date : Jan. 24, 2011
Report Version . Rev. 02



wonion tas.  FCC RF Test Report Report No. : FR092308A

99% Occupied Bandwidth Plot on 802.11g Channel 11 - Chain

A+B(A)

1 . “
b otpretted,  cf
ﬂfi%

Date: 8.NOV.2010 11:29:55

99% Occupied Bandwidth Plot on 802.11g Channel 11 - Chain

A+B(B)
SPORTON INTERNATIONAL INC. Page Number : 115 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No

.. FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 9.97 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2.46828

20 Offfet 19]5 dB

1 P

=5 Y —

Center 2.462 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 12:36:04

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
01 - Chain A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz .69 dBm

Ref 20 dBm LAttt 20 dB LSWT 5 ms 2. 407480000

20 Offfet 21]8 dB

. P § STy & retndi oloe oo |mEm

Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 17.NOV.2010 16:29:42

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
01 - Chain B

SPORTON INTERNATIONAL INC. Page Number :

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date :
Report Version :

116 of 480
Jan. 24, 2011
Rev. 02



SPOHITON LAB.

FCC RF Test Report Report No

.. FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 9.44 dBm

Ref 25 dBm «Att 20 dB “SWT 5 ms 2.4109
Offfet 19]5 dB w |
> 2
~o}7e asm|EM
1
1 =xj el ——¥F -
r——— ke pekefalag = 2

= edgterdbaspos

- 15
o LvL

Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 1.NOV.2010 03:57:46

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
01 - Chain A+B(A)

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 9.08 dBm

Ref 20 dBm «Att 20 dB LSWT 5 ms S a0s00

20 Offfet 19]5 dB

o ol e |em

Lkt £ b e S A

“ tee—emr] o
|-10

Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 13:28:51

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
01 - Chain A+B(B)

SPORTON INTERNATIONAL INC. Page Number 1 117 of 480

TEL : 886-3-327-3456

FAX : 886-3-328-4978 Report Version :

FCCID : UZ7AP6

Report Issued Date : Jan. 24, 2011

Rev. 02



SPOHITON LAB.

FCC RF Test Report Report No

.. FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 9.54 dBm

Ref 20 dBm «Att 20 dB «SWT 5 ms 2.4009
20 Offfet 19]5 dB oBw 18| 400000p00 MH=z
1 P
L2 v —ols2s an|EM
TR T T P oo 0o
L o i s g L a0 00
1 ex] :
| 1 emp 2 !
_ ‘4[[ \\ | |
|10 \
ERY
-4
-5
|-
-7
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 13:51:09

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

«RBW 300 kHz Marker 1 T1

*VBW 1 MHz 2.85 iBm
Ref 20 dBm “Att 20 dB “SWT 5 ms 2.423080000 ¢
20 Offget 21]8 dB oOBW 8

oy o of b4 :
S ”
o Al e e ol
e
=a :
B LVL
L 1o
L-20
e “%
.

-4
-5
=
=
-80
Center 2.417 GHz 4 MHz/ Span 40 MHz

Date: 17.NOV.2010 16:42:12

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

02 - Chain B
SPORTON INTERNATIONAL INC. Page Number : 118 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 2.44 dBm

Ref 25 dBm «Att 20 dB “SWT 5 ms 2.42428
Offfet 19]5 dB w |
| > 2
- e | M
m | &
‘ P,
== o1 -2 e v
ARE
|20

=

Center 2.417 GHz 4 MHz/ Span 40 MHz

Date: 1.NOV.2010 04:09:39

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
02 - Chain A+B(A)

«RBW 300 kHz Marker 1 [T1
*«VBW 1 MHz 9.93 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2.41300

20 Offfet 19]5 dB

o - o |Ew

T, T Ty Ao
3 A2

Center 2.417 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 14:06:44

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
02 - Chain A+B(B)

SPORTON INTERNATIONAL INC. Page Number : 119 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



wonion tas.  FCC RF Test Report Report No. : FR092308A

+RBW 300 kHz Marker 1 [T1
+VBW 1 MHz 8.78 dBm

Ref 20 dBm «Att 20 dB *SWT 5 ms 2.420

20 Offfet 19]5 dB oBwW 18480

n ! o les aeo|mEm

.,f Y R s £

Center 2.417 GHz 4 MHz/ Span 40 MHz

Date: 8.NOV.2010 14:21:12

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

* RBW 300 kHz Marker 1 T1
*VBW 1 MHz 4.52 1B m
Ref 20 dBm *Att 20 dB *SWT 5 ms 2.4 600000 C
20 Offget 218 dB 1
i A AR . | .r_.¥ oy P
N * - ¢ oo |
iyl
=0 '
B LVL
-2
-3
-4
L-5
-6
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 17.NOV.2010 16:56:22

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

06 - Chain B
SPORTON INTERNATIONAL INC. Page Number 1 120 of 480
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



